
Water Optimization eHandbook

Widen Your  
Perspectives on 
Wastewater



 
Flow Instrumentation Solutions

Control. Manage. Optimize. 
When your wastewater treatment process depends 

on accurate measurement, monitoring and control 

technologies, count on Badger Meter. You can rely on 

our all-encompassing suite of flow instrumentation 

solutions to help you optimize the performance of 

your systems.

800-876-3837 | www.badgermeter.com/wastewater

© 2014 Badger Meter, Inc.

INC-AD-00997-EN-01 (June 2014)

 	 2  	  

http://www.badgermeter.com/Industries/Water-Wastewater.htm?alias=%2fwastewater


Optimize Water Cleanup with Activated Carbon	 5
Follow a few pointers to make the most of your adsorption system
[...]
ment methods for the total wastewater flow. By using these 
various studies and analyses, activated carbon manufacturers 
accurately can predict the viability as well as capital and oper-
ating costs of applying adsorption treatment, allowing you to 
compare these costs to those of other applicable technologies.  

KNOW WHEN TO REPLACE THE GAC

During the carbon adsorption process, the available surface 
and pores of the GAC fill up with chemicals. At some point, 
the system no longer can meet the required performance 
criteria — often this is determined when the effluent quality 
from the carbon treatment vessels begins to approach the 
quality of the influent. The carbon is said to be “spent” and 
must be replaced. The spent carbon then either is discarded 
or recycled for reuse. 

OPT FOR REACTIVATION

Three alternatives exist for dealing with spent carbon. The 
first is shipping it to a landfill or incinerator. However, this 
approach necessitates the purchase of new carbon and isn’t 
the most environmentally friendly. 

Regeneration via either a chemical or steam process may 
offer advantages over disposal in a landfill. However, this 
option generally is reserved for recovering and reusing a 
valuable adsorbate. It also is less efficient than reactivation.

The third option, high-temperature thermal reactiva-
tion, usually makes the most sense. The process destroys 

RELATED CONTENT ON 
CHEMICALPROCESSING.COM

“Plants Save Water” http://goo.gl/IH0Jyr
“The Tide is Turning” http://goo.gl/s9rVJW
“Every Drop Counts” http://goo.gl/HolvAl
“Water Turns Green” http://goo.gl/ZRPA9y
“Optimize Water Use” http://goo.gl/Mx2JJo



BOOST WASTEWATER IMPROVEMENT EFFORTS

 	 8  	  

the adsorbed organic compounds and restores the GAC’s 
adsorptive capacity. Reactivation can achieve up to 95% 
recovery of the virgin activated carbon’s capacity. The reac-
tivated material then can be blended with a small amount 
of virgin carbon to make up for the minor loss of volume. 

Over the past few years, reactivation and reuse have 
surged in popularity at process plants for several reasons. 
From an environmental standpoint, reactivated carbon is 
considered an environmentally friendly product because re-
activation produces only about 20% of the greenhouse gases 
generated in making virgin activated carbon. Moreover, 
GAC has a nearly infinite reactivation capability, so it rarely 
ends up in a landfill or incinerator. Reactivation is a logical 
choice for companies that incorporate sustainability in their 
long-term strategy. 

Reactivation also delivers significant cost savings — it 
typically costs 20–40% less than purchasing virgin GAC. 
In addition, it ends the chain of custody for adsorbed 
contaminants, eliminating spent carbon handling and 
disposal liabilities. Some facilities may qualify to receive en-
vironmental credits issued by regulatory agencies for waste 
minimization because reactivated carbon is considered a 
recovered resource. 

The profiling and testing processes to identify reactivation 
as an option are very straightforward. Depending upon the 
economics and volume of spent carbon produced, some plants 
may opt for onsite reactivation facilities. Those deciding to 
contract for off-site reactivation services should look for a 
vendor with the following field capabilities: 

• spent carbon analyses;
• �spent carbon removal and packaging;
• �appropriate waste handling (hazardous 

or non-hazardous);
• �transportation to the reactivation plant;
• �carbon vessel inspection with minor repair; and
• �vessel reloading with reactivated carbon.

TACKLING EMERGING APPLICATIONS

Carbon adsorption has treated some organic contaminants 
for more than four decades and is considered a mature 
technology. However, its role promises to expand as the 

EPA regulates additional chemicals. The agency maintains a 
contaminant candidate list of chemicals of emerging concern 
(CECs) that the EPA may consider for future regulation. 
Some carbon manufacturers like Calgon Carbon provide 
forward-looking assistance to chemical makers by monitor-
ing the CEC list, offering a preview of what federal and state 
rules may require for treatment technologies, and conducting 
research and development to advance the use of activated 
carbon and treatment methods for removing CECs. 

Every chemical manufacturer must contend with the 
ongoing demands of achieving regulatory compliance while 
maintaining operational profitability and creating high-
quality products. For organic contaminant removal from 
liquids and gases in process applications, GAC remains a 
proven, reliable way to satisfy environmental management 
demands and product purification needs. Furthermore, use 
of reactivated carbon instead of virgin carbon offers addi-
tional cost efficiencies and environmental benefits.  

ROBERT DEITHORN is business unit product director for Calgon 

Carbon Corp., Pittsburgh, Pa. E-mail him at info@calgoncarbon-us.com.

CONSIDER SOME SUCCESSFUL 
RECENT APPLICATIONS
One prominent chemical maker sought a cost-saving alterna-
tive to wastewater disposal. Specifically, it was looking for a 
way to reduce the organic chemical content of its process 
wastewater so that water could go to a water treatment unit 
at the plant. After evaluating the available options, the site 
installed a modular carbon-adsorption system configured as 
two adsorbers with connected piping; each adsorber contains 
20,000 pounds of GAC and treats up to 100 gpm. Instead of 
using virgin carbon, the plant reduced its carbon footprint 
and costs by purchasing a large volume of reactivated-grade 
carbon and implementing an ongoing protocol for spent-
activated-carbon reactivation by the carbon manufacturer. The 
chemical maker leased the carbon adsorption equipment from 
the carbon vendor, which also provided field service personnel 
for equipment maintenance and troubleshooting (Figure 1).

A major international chemical manufacturer wanted 
to reuse its process wastewater, so it could decrease its 
raw water intake from a nearby river and reduce its dis-
charge volume to a local wastewater treatment plant. A 
principal concern was whether carbon adsorption could 
adequately purify the wastewater, which contained organic 
contaminants detrimental to the final product. After a trial 
test proved satisfactory, the plant decided on a modular 
carbon-adsorption system configured as two adsorbers with 
connecting piping, with each adsorber containing 20,000 
pounds of GAC and treating up to 100 gpm. The purified 
wastewater was recycled to the process.



The complete solution
for partially filled pipes

TIDALFLUX Electromagmetic Flowmeter for Partially Filled Pipes

• Flow measurement possible between 10% and 100% full
• Diameters from 8” to 72”
• High abrasion and chemical resistance
• Complete and traceable factory calibration -  no on-site calibration necessary

The TIDALFLUX 2300 flowmeter combines a capacitive level measuring system built into the wall of 
the measuring tube with an electromagnetic flowmeter to provide accurate flow measurements in 
partially filled pipelines. 

Ideal for regulatory reporting, the TIDALFLUX 2300 flowmeter’s precise factory calibration ensures a 
traceable level of measurement accuracy never before possible in partially filled pipelines. Featur-
ing excellent abrasion and chemical resistance, the flowmeter’s steady display of measured values 
is achieved regardless of rough product surfaces and distorted flow profiles. 

KROHNE - Process engineering is our world

KROHNE, Inc. • 1-800-FLOWING • info@krohne.com • us.krohne.com

Click here for more info...

TIDALFLUX 2300

 	 9  	  

http://us.krohne.com/en/products/flow-measurement/electromagnetic-flowmeters/special-purpose-flowmeters/tidalflux-2300-f/
http://us.krohne.com/
http://www.krohne.com/
http://krohne.com/


BOOST WASTEWATER IMPROVEMENT EFFORTS

 	 10  	  

Once water has served its purposes within an industrial 
plant, it must be treated for reuse, environmental release, 
or discharge to a public wastewater utility. Many kinds of 
sewage can enter an industrial wastewater treatment plant 
including chemicals, oils, greases, metals, and storm water 
just to give a few examples. This waste is treated using a series 
of stages to cleanse and disinfect the water prior to reuse or 
before safely returning it to the environment. Solids manage-
ment is critical to ensure that the industrial wastewater treat-
ment plant is both meeting its discharge targets and operating 
efficiently. This article outlines the key liquid processing 
stages used in wastewater treatment and the potential impact 
that continuous solids/turbidity monitoring can provide.

Benefits of Monitoring Suspended 

Solids/Turbidity

Monitoring suspended solids/turbidity in the liquid pro-
cessing stages of a wastewater treatment plant offers these 
important benefits:

1. �Improves plant efficiency by providing stability and 
continuity to the treatment process.

2. �Continuous on-line monitoring reduces the need for 
time-consuming laboratory analysis.

3. �Real-time monitoring provides more accurate process 
control.

4. �Monitors compliance with limitations placed on the 
concentration of solids entering and leaving the plant.

Improve Plant Performance with 
Solids/Turbidity Monitoring
Continuous monitoring in the liquid processing stages 

of a wastewater treatment plant offers important benefits

By Andy Archer, Hach Co.

TYPICAL WASTEWATER TREATMENT PLANT

Figure 1. The above illustration shows the basic arrangement of typical a wastewater treatment plant.



BOOST WASTEWATER IMPROVEMENT EFFORTS

 	 11  	  

Figure 1 shows the basic arrangement of typical a waste-
water treatment plant.

The typical liquid processing stages used in a wastewater 
treatment plant are:

• Preliminary Treatment Stage
• Primary Treatment Stage
• Aeration Basin Stage
• Secondary Clarifier Tank Stage
• Return Activated Sludge (RAS) Line
• Waste Activated Sludge (WAS) Line
• Nitrification Basin Stage
• Final Filtration, Disinfecting and Plant Effluent Stage

Preliminary Treatment Stage

In this stage, evenly spaced bar screens are used to initially 
remove large debris such as rags, cans, leaves and sticks while 
the wastewater passes through. After the debris is removed, 
it’s taken to a landfill or incinerated.

Primary Treatment Stage

After pretreatment, the wastewater moves into a grit chamber 
to reduce the flow, allowing sand, grit, and other heavy solids 
to settle to the bottom of the chamber. These settled solids are 
removed and sent to a landfill. The wastewater continues into 
the primary clarifier tank, shown in Figure 2, in which the 
average detention time is approximately two hours. During 
this time, grease and scum are allowed to float to the surface 
and be removed by a skimmer. Also, any remaining solids 
settle to the bottom of the tank. This watery solids mixture, 
called primary sludge, is then scraped into a sump and re-
moved. The concentration of this sludge and the rate at which 
it is removed from the primary clarifier depends on the type 
of solids handling equipment being used. If the sludge is be-
ing pumped to a digester, it is typically a thicker sludge with 
a concentration of approximately 5%. Conversely, if the first 
solids handling unit is a gravity thickener, fresher solids in a 
thinner sludge concentration (0.5% to 1.0%) is essential.

Monitoring suspended solids content in the primary 
discharge pipe helps to automate the primary sludge discharge. 
The goal of control at this stage is to thicken the sludge in the 

funnels of the primary settling tank as much as possible. Proper 
control ensures that the sludge will not become anaerobic and 
helps avoid a discharge of primary sludge into the activated 
sludge stage. It also guards against a water breakthrough to the 
biosolids treatment stage. Monitoring suspended solids concen-
tration enables the operator to close the sludge discharge valve 
when a predetermined sludge concentration is reached, instead 
of depending on detention time in the primary clarifier.

PRIMARY TREATMENT STAGE

Figure 2. In the primary clarifier tank, grease and scum float to the 
surface and are removed by a skimmer.

AERATION BASIN STAGE

Figure 3. Activated sludge is taken from the bottom of the secondary 
clarifier and split into two different flows.



BOOST WASTEWATER IMPROVEMENT EFFORTS

 	 12  	  

Aeration Basin Stage

The effluent from the primary clarifier is step-fed to the 
aeration basin where it is mixed with the RAS from the 
secondary clarifier. This return sludge is a biomass or blend 
of beneficial microscopic organisms, bacteria, and solids 
that converts the non-settleable solids (dissolved and col-
loidal matter) into settleable solids, carbon dioxide, water 
and energy.

The mixture of primary clarifier effluent and return 
sludge, often called “mixed liquor,” fed to the aeration 
basin, shown in Figure 3, is now mixed with air through 
diffusers located along the bottom of the basin. This air 
produces the turbulence to mix the biomass with the pri-
mary effluent, and provides the needed oxygen to sustain 
the biomass.

Monitoring suspended solids content in the aeration 
basin helps to ensure that the proper amount of biomass 
is present. This saves energy without risking inefficient 
organic pollution removal. Too much biomass in the aera-
tion basin causes excess air to be added, wasting energy. 
Conversely, too little biomass forces inefficient removal 
of the organic pollution that is present. Controlling the 
suspended solids content in the aeration basin also allows 
the operator to adjust the process based on changing plant 
loading conditions.

Secondary Clarifier Tank Stage

The aeration basin effluent (also called “mixed liquor”) 
is transferred to the secondary clarifier. Here, the acti-
vated sludge settles to the bottom and the clear effluent is 
pumped to nitrification basin. The activated sludge taken 
from the bottom of the secondary clarifier is split into two 
different flows, as shown in Figure 3. The WAS is removed 
to maintain the correct biomass population. The remain-
ing RAS is returned to the aeration basin for reuse.

Return Activated Sludge (RAS) Line

Controlling waste sludge rates helps the plant run more 
efficiently. This can be accomplished many ways, but most 
plants choose to keep their mixed liquor suspended solids 
(MLSS) concentration in the RAS line within a specific 
concentration range.

A variety of mechanical controls can be used to set and 
maintain the RAS concentration and flow rate. The most 
common and simple control method is to operate with a 
constant pumping rate throughout the entire 24-hour day. 
By using a constant pump speed, the solids in the second-
ary clarifier will change as the incoming plant flow rate 
changes. During the day, the flow is higher which tends to 
push the solids into the clarifier. At night, when the plant 
flow rate is lower, the RAS line will feed solids back to the 
aeration basin faster than they are entering the clarifier. 
This control method provides a continual daily shifting 
of solids. An alternate control method is to use a variable 
pump speed that changes as the plant flow rate changes. The 
logic behind this control strategy is that as the plant flow 
rate increases, more aeration basin solids are pumped into 
the secondary clarifier. Unless the RAS flow rate is increased 
during these time periods, the clarifier may build up an ex-
cessive solids balance (as evidenced by high sludge blankets) 
resulting from the increase in solids detention time.

References
Simplified Wastewater Treatment Plant Operations, 

Edward J. Haller, 1995
Basic Activated Sludge Process Control; Water 

Environment Federation, 1994
Solid Content Measurement in Wastewater Plants – 

Measuring Principle and Application Examples, Franz 
Winter, 1998



BOOST WASTEWATER IMPROVEMENT EFFORTS

 	 13  	  

Generally, this control method works well. It also has 